
 

A-1 

資料 1．調査団員・氏名 

 

Member List for Phase-1 Field Survey 

Name Position Organization 
西宮 宜昭 
Mr. Noriaki NISHIMIYA 

総括 
Leader 

国際協力機構 
JICA 経済基盤開発部

審議役 
松浦 信一 
Mr. Shinichi MATSUURA 

調達管理計画 
Procurement Management Planning,  

国際協力システム 
JICS1) 

緒方 隆二 
Mr. Ryuji OGATA 

計画管理 
Planning Management 

国際協力機構 
JICA 地球環境部 
水資源第 1 課 

佐野 博文 
Mr. Hirofumi SANO 

業務主任／水道計画 
Chief Consultant/Water Supply Planning 1 

伊澤 哲夫 
Mr. Tetsuo IZAWA 

施設計画・設計（プラント）１ 
Facility Plan and Design (Plant) 1 

秋山 義宏 
Mr. Yoshihiro AKIYAMA 

施設計画・設計（プラント）２ 
Facility Plan and Design (Plant) 2 

山口 岳夫 
Mr. Takeo YAMAGUCHI 

施設計画・設計（土木） 
Facility Plan and Design (Construction) 

ロナルド Ｊ．ピーターソン

Mr. Ronald J. PETERSON 
[...]
• 設置面積が小さく 1 次ろ過機と 2 次ろ過機の形式が同一可能で、建設費が安価な圧力

式（横型）ろ過機を選定。 

• ろ過機洗浄直後は濁質がろ層を通り抜けてしまうことから、その処理水が一時的に悪

化することがある。そのため、ろ過機洗浄直後にリークした濁質分の補足を行い、常

に安定したろ過水質を確保するため、ポリッシングろ過機（2 次ろ過機）を選定した。 

• 製作及び輸送限界からろ過機の寸法を計画した。 

 

(1) 一次ろ過機仕様 

形式： 横型圧力式ろ過器（複層ろ過方式） 

寸法：  φ3,200 x 11,000L 

材質：  SS/内面ｺﾞﾑﾗｲﾆﾝｸﾞ 

ろ材及びろ過厚： ｱﾝｽﾗｻｲﾄ 400 mm、砂 400 mm、砂利 200 mm 

ろ過速度：  300 m/日 

基数：  （12 +1）  

(2) 二次ろ過機 



 A6-1-18

形式： 横型圧力式ろ過器（単層ろ過方式） 

寸法：  φ3,200 x 11,500L 

材質：  SS/内面ｺﾞﾑﾗｲﾆﾝｸﾞ 

ろ材及びろ過厚： 砂 700 mm、砂利 200 mm 

ろ過速度：  400 m/日 

 基数：  （9 +1） 

 

5. 前処理に使用する薬品 

 
薬品添加量： 

Chemicals Dosing Rate (mg/L) 
NaOCl ０.5 to 2.5 
FeCl3 2 to 8 
H2SO4 40 to 50 
NAHSO3 5 x 2 台 

 

(1) RO 膜供給水質指標：SDI 値 or FI 値、ｐH、ORP 等 

(2) SDI 値：4 以下 

• 塩素殺菌した海水→凝集・ろ過（二層ろ過、ポリッシング砂ろ過） 

(3) pH 

• 海水の pH は 8.3 程度、海水中炭酸カルシウム析出防止のため pH 7 以下とする。 

(4) ORP：重亜硫酸ソーダによる塩素除去確認 

 

6. 保安フィルター： 

 処理海水量：537 m3/h x (8+1)  

 ｴﾚﾒﾝﾄ許容孔径：20 μm 95 % 以上除去 

 

7. 高圧ポンプ：水平分割多段渦巻ポンプ 

 

8. エネルギー回収装置： 

• 海水淡水化逆浸透設備では、設備供給水量の 40%程度が淡水となり、残りの約 60%

は運転圧力とほぼ同じくらいの高圧力を持ったまま濃縮排水として排出される。 

• 一方、海水淡水化施設全体の運転に要する電力のうち、高圧ポンプが占める割合は

75%以上になり、その電力費が生産コストに与える影響は大きい。 

薬品 目的 
次亜塩素酸ナトリウム 殺菌。微生物繁殖による配管等の詰り防止 
塩化第 2 鉄 凝集・砂ろ過による濁度成分の除去 
硫酸 pH を下げてスケール防止 
重亜硫酸ナトリウム 塩素除去。塩素による膜の劣化を防ぐ。 



 A6-1-19

• したがって、濃縮排水のもつ圧力エネルギーをエネルギー回収タービンとして使用す

ることにより、省エネルギーを図る。 

• エネルギー回収タービンによってエネルギーの回収はタービンの効率によって異な

り、一般にタービン規模が大きいほど効率が良くなり、エネルギー回収率も高くなる。 

• 1 ユニットの規模が 5,000 m3/日であり、タービン吸い込み流量は 320m 3/時（濃縮排

水 3,000 m3/日＋5,000 m3/日＝8,000 m3/日＝333 m3/時）でエネルギー回収率は 30%と

予想される。 

• 次の 4 点を考慮し、エネルギー回収タービン形式として逆転ポンプ型（フランシス型）

タービンを選定した。 

1) 効率及び経済性 

効率はベルトン型タービンより劣るが、設備費は安価 

2) 補修・維持管理が容易 

3) 設置面積及び土木基礎 

施設の用地面積が狭いこと、支持基盤が弱いことなどの制約があり、据付の土木基

礎が比較的容易で地上設置に適する。 

4) 実績 

 

9. 膜エレメントと膜ベッセル仕様： 

(1) 膜エレメント 

形式： スパイラル型 

材質：  芳香族ポリアミド系複合膜 

寸法：  φ201 x 1,016L 

性能：   透過水  平均 15m3/日以上 

  塩除去率 平均 99.75%以上（35,000 mg/L 海水） 

    平均 99.60%以上（35,000 mg/L NaCl 溶液） 

エレメント数： 1 ユニット当り（約 5,000 m3/日）378 エレメント、13 m3/element 

  8 ユニット当り（約 40,000 m3/日）3,024 エレメント 

(2) 膜ベッセル 

 型式： 円筒横型（膜エレメント 6 本用） 

 数量： 1 ユニット当り 63 組（7 列 9 段） 

 設計圧力： 7.5 MPa 

 材質： FRP 

10. RO 膜運転圧力 

• 海水の浸透圧力：約 2.5MPa 

• RO 膜運転圧力：5.6 ~ 6.5 MPa （RO 装置を運転するときには膜の浸透圧の 2 倍以

上の圧力を必要とする。 



 A6-1-20

 

RO 膜運転のエネルギー 
分離方式（回収率、あるいは単位セルへの付加電圧） 必要動力(kWh/m3) 
RO 方式（回収率 40%） 3.5 
 エネルギー回収 80%付 1.8 
RO 方式（回収率 30%） 4.7 
 エネルギー回収 80%付 2.0 
電気透析法 (付加電圧：0.15V) 2.4 
電気透析法 (付加電圧：5V) 8.0 
多段ﾌﾗｯｼｭ法 10.9* 
浸透気化法 (5%) 14.9 

*：100℃、35℃、造水比 10、エクセルギー値 

(参考文献)「分離膜のおはなし」大谷晴彦 日本規格協会 

 
11. RO 洗浄薬品 

• 微生物汚染：重亜硫酸ソーダまたはクロラミン 

• 鉄・炭酸カルシウム等無機汚染：クエン酸(pH2~4) 

• 有機汚染：DSS のようなアニオン系界面活性剤 0.1~1% 

 
12. スライム防止 

• 取水・前処理：塩素。 

• RO 膜：ポリアミド膜には塩素不可。重亜硫酸ソーダ又はクロラミンを間欠的に添

加（SBS を 500 mg/L, 30～60 分添加、又はクロラミン 1 mg/L、約 60 分）  

• 架橋構造芳香族ポリアミド系膜に塩素が接触すると、初期の段階で短時間に水質

向上、水量低下が起こる。塩素リークがしばらく継続すると膜の酸化分解により

膜劣化が起こり水質が悪化し、水量が増加する。  

 

13. 運転時注意事項 

運転時間経過とともに生産水量の低下と水質悪化が起こる。対策としては、 

 

• 膜性能に応じた運転 

- 膜運転圧力を上げすぎない。（定量運転時注意 

- 膜供給水量の適正化 

• 非対称膜（酢酸セルロース中空糸型膜）では圧密化が起こりやすく、定圧運転を

していると透過水量が減少する。架橋芳香族アミド系膜では起こりにくい。 

 

14. RO 膜の保管：SBS 0.05～0.1% 溶液中 

 

15. 膜性能に与える影響 



 A6-1-21

主要な運転条件としては、 
• 圧力 

• 温度 

• 濃度 

• 供給水流量 

• 回収率 
条件 酢酸セルロース膜 複合膜 

温度高  • 透過水量：大 

• 透過水中塩濃度：大 

水の透過量より塩の透過量の増加程度が大きいため 

圧力高 • 透過水量：小 

圧密化 

• 透過水量：大 

• 透過水塩濃度：小 

水の透過量の増加が塩の透過量程度より大きいため 

圧力低  • 透過水量：小 

• 透過水中塩濃度：大 

化学反応（塩素） • 高温では耐塩素性の減少 • 劣化 

 
条件 影響 

回収率一定、温度：高 • 供給水量：大 

• 透過水量、塩濃度共に大 

供給水量一定、温度：高 • 回収率：大 

透過水量が増加するため 

ここで回収率が増加することは濃縮海水の濃度が増加することであり、膜で処理される海

水の平均原水濃度、言い換えると浸透圧が増加することになる。 
 

16. 排水処理 

(1) 放流海水 

• 濃縮水はスケール防止のため硫酸を加えるため pH が低いため、pH 調整を行い、

また、ポリアミド系モジュールの場合は残留塩素を除去するため加えた重亜硫酸

ソーダの影響で COD が高くなっているため、曝気処理により COD を低減する。 

(2) 膜保管廃液処理 

• 膜モジュールは重亜硫酸ソーダ溶液で保管する。廃水量は膜の種類により異なる

がスパイラル型モジュールの場合約 180 m3/回。(60 L/element x 3,204 elements) 

• 膜保管廃液は一時貯槽に貯え、曝気処理により COD を低減し、苛性ソーダにより

pH 調整処理を行い放流。 

(3) 膜洗浄廃液処理 

• 膜モジュールの洗浄は、クエン酸 1%を使用するが、廃液 COD は約 5,200 mg/L。

SS は 100～500 mg/L, pH 4 の有機廃水。    

• 膜洗浄は年数回行なわれ、スパイラル型モジュールでは約 40 m3/unit（約 5,000 m3/

回）  

• 洗浄廃液は苛性ソーダで pH 調整を行なう。 



 A6-1-22

(4) ろ過器逆洗廃液 

• 1 回程度/日/器（SSinlet= 2mg/L の場合の逆洗間隔としては多すぎる。） 

• 総廃水量：約 5,900 m3/日（3.8 times/total V-media） 

• 排水は色度及び濁度が高い。 

• 凝集・沈殿処理必要。 

 

17. 放流設備 

• 放流は沖合いの放流地点まで放流管を設置放流する水中放流方式（マルチノズル

タイプ）を採用。 

 

 
(1) 放流地点 

放流地点は取水設備の場合と同様の理由により、沖合い約 200m、水深約 13m（放流ノ

ズルは水深約 10m） 

(2) 放流管  

• 放流管口径：φ700 x 1（流速 2.0 m/sec） 

• 材質：鋼管（STPY400）と同じく内面エポキシ樹脂、外面コールタールエナメルの

塗装を施す。さらに 20 年耐用の電気防食を施す。 

(3) 放流槽：V=210 m3 x 1 

(4) 給水ノズル 

陸と反対側の面に 16 個（φ100）最大流速 6.4 m/sec 

 

取水・放流口の位置考慮点 

• 干潮時に露出してしまう珊瑚礁を避ける。 

• 台風や高潮等の荒天時における低層部の藻類や塵芥の巻上げによる異物混入を防

止する位置。 

• 潮流により清涼な海水の入れ替えが期待でき滞留の生じない位置。 

• 放流口は比重の重い放流海水の影響を取水口に与えない位置（約 3m 以上取水口か

ら下げるなど）  

 

18. 主要機器材質 



 A6-1-23

 

 
19. 建屋、設置条件 

(1) RO プラントは建屋に入れるのがいい。 

• RO ヴエッセル中 RO エレメントは直射日光や温度上昇や予期しない気候条件によ

るで劣化する。 

(2) 固い地盤に設置 

(3) 発電機必要 

(4) RO プラント内は 35 度以下に保つこと。 

(5) 水蒸気が凝結しない条件とすること。 

 

 

 



 A6-1-24

Public Health and the Environment World Health Organization Geneva 2007, 
Desalination for Safe Water Supply Guidance for the Health and Environmental 

Aspects Applicable to Desalination 
 

1. Intake facilities 

• Intake facility occupies 10 -30 % of the capital cost of entire facility. 

• Seawater intake wells are either vertical or horizontal source water collectors, which are 

typically located in close vicinity to the sea. In the case of aquifers of high porosity and 

transmissivity, which easily facilitate underground seawater transport such as the limestone 

formations, seawater of high quality and large quantity may be collected using intake wells 

located in-land rather than at the shore. (well: less than 20,000 m3/day) 

• Raw sea water collected using wells is usually of better quality in terms of solids, silt, oil 

& grease, natural organic contamination and aquatic microorganisms, as compared to open 

seawater intakes. Well intakes may also yield source water of lower salinity than open 

intakes.       

 

2. Pretreatment 

• Generally most membranes require feed water with an SDI of less than 5 (favorably 4) in 

order to maintain steady and predictable performance.   

• Chemicals used for pretreatment prior to membrane desalination 

 

3. Product Water Disinfection 

• Usually chlorine dosage used for disinfection is 1.5 to 2.5 mg/litre. 

• Usually, sodium hypochlorite solutions decay rapidly over time and loose 10 to 20 % of 

their strength over a period of 10 to 15 days, especially in warm climates. 

 

4. Concentrates management 

• The TDS level of concentrate from seawater desalination plants usually is in a range of 

65,000 to 85,000 mg/litre; 

• The amount of particles, total suspended solids (TSS) and biological oxidation demand 

(BOD) in the concentrate is usually below 5 mg/litre because these constituents are 

removed by the plant’s pretreatment system. 

• Often scale inhibitors contain phosphates or organic polymers. The concentration of scale 

inhibitors in the concentrate may reach 20 to 30 mg/litre. 

• The elevated salt content of the concentrate samples could interfere with the standard 

analytical procedures and could often produce erroneous results. Therefore, concentrate 



 A6-1-25

analysis has to be completed by an analytical laboratory experienced with and properly 

equipped for seawater analysis. 

• Many crops and plants cannot tolerate irrigation water that contains over 1000 mg/litre of 

TDS. However, TDS is not the only parameter of concern in terms of irrigation water 

quality.  

• Boron/borate levels in the effluent could also limit agricultural reuse because borates are 

herbicides. Chlorides and sodium may also have measurable effects on the irrigated plants. 

Most plants cannot tolerate chloride levels above 250 mg/litre. 

 

Pretreatment chemicals used in membrane desalination systems 

 
• Chemicals used for pretreatment should be of high-quality (“food-grade”) 

 



 A6-1-26

Residuals from membrane desalination processes 
Residual  Source or cause Application 

Backwash Solids/Sludge Suspended solids in the feed water Open intake seawater, brackish 
surface water 

Backwash water  
 

From removal of suspended  Open intake seawater, brackish 
solids in the feed water surface water

Cleaning Solutions 
 

Cleaning of filtration membranes 
(MF/UF) and process membranes 

(RO, NF) 

Open intake seawater, brackish 
surface water 

Concentrate or blow down (if 
cross flow) 

Filtration membranes operating 
in a cross flow mode 

Open intake seawater, brackish 
surface water 

Spent media (sand, anthracite 
and/or garnet) 

From the removal of suspended 
solids in the feed water 

Open intake seawater, brackish 
surface water 

Cartridge Filters – 
polypropylene 

 

Final fine filtration prior to RO, 
periodic replacement 

 

Most membrane desalination 
processes, except those using 
MF/UF filtration membranes 

MF/UF membranes – 
polymeric material 

(polypropylene, polysulphone, 
polyvinylidene-fluroide 

(PVDF), cellulose acetate 

Membrane replacement for 
MF/UF systems 

 

Open intake seawater, brackish 
surface water 

RO membranes (polyamide 
thin film composite, cellulose 

acetate) 

Membrane replacements. Open intake seawater, brackish 
surface water 

 

• In general, the membrane pretreatment systems produce 1.5 to 2 times larger volume of 

spent filter backwash water than the granular media filters. However, contrary to the MF 

or UF membrane pretreatment filters, the granular media filters require their feed water to 

be preconditioned with coagulant (usually iron salt) prior to filtration. This typically adds 

60 to 80 percent of additional solids load to the spent filter discharge, and therefore its 

disposal typically results in higher solids handling costs. 

• Filter backwash sedimentation tanks are often designed for a retention time of 3 to 4 hours 

and allow removing more than 90 percent of the backwash solids. 

 

5. Small desalination systems 

• Less than 4.000 m3/day 

• Sea based mobile applications that are configured in one skid and often referred to as 

package plants. 

• For small skid mounted systems, it is common to have the pretreatment chemical injection 

points, cartridge filter, feed pump, and membranes and pressure vessels on the skid.  

• Small membrane desalination units may be deigned to operate with smaller size (2-inch ~5 

cm or 4-inch ~10 cm) membranes.  

 

6. Chemical Aspects of Desalinated Water  



 A6-1-27

(1) Boron and bromide  

In terms of key contaminants of direct interest for health and environment, the most important is 

probably boron, which can be of significance in reverse osmosis plants since the rejection ratio of 

boron (probably mostly as borate) is less than that for most other inorganics.  

The current WHO guideline value for boron (borate) in drinking water is 0.5 mg/litre, however, this 

is due to be reconsidered under the rolling revision of the Guidelines (WHO, 2004). Although a 

health based guideline might possibly be 1 mg/litre or higher, there are plants that are sensitive at 0.5 

mg/litre. 

The latter might become the principal issue for residual boron i.e. its effect as an herbicide if present 

in sufficient amount in irrigation water, particularly in areas where rainfall is so low as to not cause 

leaching of salts from soils. 

 

7. Quality control 

Quality control of chemicals, maintenance of monitoring equipment, review of laboratory 

performance and selection of test methods are important components of monitoring programs. 

 

(1) Additives and chemicals 

• to use only chemicals certified for use in the production of drinking water. 

• Documented procedures for the control of chemicals, including purchasing, certification, 

delivery, handling, storage and maintenance should be established and adherence to these 

procedures should be monitored. 

(2) Monitoring equipment, sampling, laboratories and methods of analysis 

Monitoring can be undertaken using on-line instruments, field kits and laboratory-based analyses 

depending upon the application of the data and the precision and accuracy requirements. 

• Maintenance and regular calibration of on-line instruments and field kits. Chemicals used 

in these instruments and kits should be stored under appropriate conditions and results 

obtained should be periodically checked by comparison with laboratory based analyses. 

• Assurance of the accuracy and representative nature of water samples. Guidance on 

sample collection is provided in International Organization for Standardization (ISO) 

Standard 5667. 

• Regular assessment of the competence and accuracy of testing laboratories. General 

guidance on quality assurance for analytical laboratories is provided in Water Quality 

Monitoring (Bartram, 1996). 

• An important issue for desalination facilities is the selection of appropriate testing 

• Equipment and testing methods. Equipment and methods used to monitor freshwater 

sources of drinking water may not be suitable or provide accurate results when used with 



 A6-1-28

high salinity water 

• Suggested monitoring parameters and frequencies for desalination plants (Small plant) 
Component 

Control 
measures 

Control measures Operational Parameters Monitoring 
frequency 

Detect and prevent contamination by sewage 
(Pathogenic protozoa, viruses, bacteria) 
(Likelihood of presence based on sanitary 
inspection) 

Enterococci and/or E.coli Weekly 

Detect and prevent impacts of storm events Turbidity (used as on-line measurement for 
process control) 

Preferably 
on-line 

Detect and prevent impacts of 
microalgae/cyanobacteria 
 

Algal species, including cyanobacteria, 
dinoflagellates, or chlorophyll as a 
surrogate 

Monthly 

TOC (if concentrations change investigate 
sources) 

Monthly 

Petroleum oil hydrocarbons/grease 
including volatile compounds 

Yearly 

Industrial chemicals Monthly 

Detect and prevent impacts by industrial 
discharges 
(based on an assessment of local conditions) 

Radioactivity Yearly 
Salinity Daily 
Chloride Daily 
Sodium Weekly 
Boron Yearly 
Bromide Yearly 
Silica Daily 
Iron Weekly 
Manganese Yearly 
Turbidity On-line 
Alkalinity Daily 

pH On-line 
Temperature On-line 
Heavy metals Monthly 
Low solubility chemicals e.g. Ca, , F, Ba, 
Sr, Mg, ,fluoride, sulfate 

Monthly 

Hydrogen sulphide and metal sulphides Monthly 

Ammonia Monthly 

Source 

Monitoring associated with downstream control 
measures (pre-treatment and treatment) 

Total dissolved solids (TDS) Daily 
SDI On-line 
Flow rates On-line 
Conductivity On-line 
Conductivity/TDS ratios Daily 
Turbidity after pre-treatment, particle 
counts 

Daily 

Detection and prevention of 
biofouling/scaling/precipitation 

pH (if acidification or alkalinisation) On-line 
Use of additives e.g. antiscalant Flow and dose rate monitoring On-line 
Quality control on additives and materials Test additives and materials; check records Daily 

Pre- 
treatment 

Prevention of microbial fouling Disinfectant residual or ORP On-line 
Process 
Management 

Membranes 
Recovery ratio (calculated from flow rates) Daily 



 A6-1-29

 
Component 

Control 
measures 

Control measures Operational Parameters Monitoring 
frequency 

Chemical balance from conductivities and 
flow rates (calculated) 

Monthly 

Trans-membrane pressure On-line 
Flow meters on permeate and brine On-line 
Conductivity in permeate and brine On-line 

Process 
Management 

Membranes 

TOC (particularly where source water 
contains elevated microbial contamination) 

On-line 

Disinfectant dose monitoring On-line 
Calculate Ct (Values for Inactivation of 
Viruses (mg-minutes/L) (Concentration x 
time) 

Weekly 

HPC (heterotrophic plate counts) Yearly 
Disinfection Removal of microbial contaminants 

Disinfection byproducts (including 
brominated compounds) relevant to the 
method of disinfection 

Monthly 

Reduction of corrosion in distribution systems 
using inhibitors such as phosphates and silicates

Flow and dose rate monitoring On-line 